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List of Attachments (including a total number of pages in each attachment):

MEEE (EEAERRSRED -
- Photos documentation (1 page)
- E (150)

Summary of testing:

WRAME B

Tests performed (name of test and test clause):

TAIRE (P K&

Test(s) Sample Number
T H FEM S
T.1: Altitude simulation / =5 fZ A5 4L

T.2: Thermal test / J5. 5 i 5

T.3: Vibration / #5/ cl1# - c10#
T.4: Shock / i

T.5: External short circuit / #1345 i

T.6: Impact / f#ds c11# - c15#
T.7: Overcharge / iX 78 Ht C16# - c23#
T.8: Forced discharge / & il JiU H, C24# - c43#

The sample’s status is good.

FERIRIE R 4T

The conditions of the batteries of samples No. c1# to c10# and
c16# to c19# are at first cycle, in fully charged states.

FE g 5 c1# -c10#H1c16# -c19# N 55 — A 70 5 i JA B 58 A A
ARAS B LI

The conditions of the cells of samples No. c11# to c15# are at first
cycle at 50% of the design rated capacity.

FEd g5 c11# -c15# 9 55— A 78 T80 FE JA 191 76 L B A Pk 2 R )
50% IR L.

The conditions of the batteries of samples No. c20# to c23# are
after fifty cycles ending in fully charged states.

B2 5 c20# -c23# )y TuH B 78 THCE J 1915 58 4 e RS T He
it

The conditions of the cells of samples No. c24# to c33# are at first
cycle, in fully discharged states.

Ff ft 2 5 c244#-C33#H Y 5 — AR P 78T FLJA 9 5 4TS RUIR 2 (A RS

The conditions of the cells of samples No. c34# to c43# are after
fifty cycles ending in fully discharged states.
FE i 5 c34# -c43# 7y T IR I 78 155 L A 5 56 A JECHRRAS 1R

o

The Polymer Li-ion Batteries submitted by manufacturer are single
cell battery. According to the standard, a single cell Battery is
considered a “cell” and shall be tested according to the testing
requirements for “cell”.

36 P SR A A SR S A S 7 BT O B R R, ARAEARERLE, B
PR R A O RS OR PP, R RS A I SRR A T 00K

Testing location:

TR A -

All tests as described in Test Case
and Measurement Sections were
performed at the laboratory
described on page 1.

B Mt B 3548 5 — T
fr s %= kAT .
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Test item particulars .................cccccoevvit
GETI PSS

Ce+llktylp§ INR18650E 26
R S

Nominal Voltage of Cell........ccooiiiiniiii 37V
FLOVAE L '

Rated Capacity of Cell..........coooeiiiiiiii

H A 2 2600mAn

APPEAraNCe.......c.eevveieiiiiiee et PUIPlE

Bith gy

NUMDBEr Of CEIl....eeeeeeeeeeeeeeeeeeeeeeeeeeeee e 1ocs
AR P

}[gn;enswn(mm) 18.3mm (max) x 65.5mm (max)

Test case verdicts

WA E

Test case does not apply to the test object.................. : N/A
F s ANE TP 4

Test item does meet the requirement...............ccccceee. . P(Pass)
MATF & E

Test item does not meet the requirement.................... : F(Fail)
MAATT & RE

Testing Wik

Date of receipt of testitem .........cccoccoveviiiiiiiieees

BHEH M

Date(s) of performance of test ..........cccccoeeeieeiieeiiens
DA

General remarks &%

© 2017-08-03

© 2017-08-03 to 2017-08-16

This report shall not be reproduced, except in full, without the written approval of the testing laboratory.
PrAEAEE S, REARLL = B HAEATT 7 il

The test results presented in this report relate only to the item tested.
AR R AR SR SO IR A i 87 T

”(see remark #)” refers to a remark appended to the report.

“OLE#) FaR & I &E.

Throughout this report a point is used as the decimal separator.

AR DL A N

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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General product information:

Fﬁ%%‘l@\:
The main features of this model are shown as below:
P EAE B
Nominal Nominal | Maximum | Maximum | Maximum Cut-off
Model Nominal | Nominal Charge | Discharge | Charge | Discharge | Charge Voltage
ﬁ?,:.e capacity | voltage Current Current Current Current Voltage " %%E
=Y giess | HuriE | AUERR | HUERR | BOKRH | BOKTSR | BRAEHR LR
LA LI LI LI L )
AS1865
03.7v 2600mAh 3.7V 1250mA | 1250mA | 2500mA | 2500mA 4.23V 3.0v
2600mA
h

Test Procedure:
MARFE

1. Tests T.1 to T.5 shall be conducted in sequence on the same battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in Tests T.1 to T.5 for purposes of testing on cycled batteries.

DT A-T 527 IR AE R —2H it Edb47 . T.6RIT.840 A 4 i et HEAT IR . T.7 W LA Z i T.A-T.5
WA 58 EETC A5 1) FLVB AT DA

2. In order to quantify the mass loss, the following procedure is provided:
AR A IR A A

(M1-M2)

Mass loss (%) = x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not exceed
the values in Table 38.3.1, it shall be considered as “no mass loss”.
M1EMEAHT B, M22EE M EE. & ER A IS Table 38.3. 1 BRI AT #L N “HA i &40
9%» R

Table 38.3.1 Mass loss limit

Mass M of cell or battery Mass loss limit
M<1g 0.5%
1g SM<75¢g 0.2%
M>75g 0.1%

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

38.3.4.1

Test T.1: Altitude simulation/= E &4l

Test cells and batteries shall be stored at a
pressure of 11.6 kPa or less for at least six hours
at ambient temperature (20+£5°C)/ K Bt Al L 7E
IFER2045°C. KSR JIA KT 11.6kpalfj Hh5E
WA DT84 /M)

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[RGB 520K TNl o<, ok,
TR LA R TG K I E s AL B FR VB 1 T %
L ANMIC T I BT T F R 9 90% BTG T F
77 T R 2R AN T 76 4 T Fe i ) RS AT L

No leakage, no venting, no
disassembly, no rupture and

no fire. / Ttiw#. THA. &
2N R E IS G =D&
%o

The data see table 1. / it %k
P W% .

38.3.4.2

Test T.2: Thermal test/{5 E X%

Test cells and batteries are to be stored for at least
six hours at a test temperature equal to 72+2°C,
followed by storage for at least six hours at a test
temperature equal to - 40+2°C. The maximum time
interval between test temperature extremes is 30
minutes. This procedure is to be repeated 10
times, after which all test cells and batteries are to
be stored for 24 hours at ambient temperature (20
+5°C). /15 S FE i E7242° CII IR B T B 2 /16
AN, BRJIGTAE- 40£2°CHIFEE i B 2 /0671
I o 0 e 48t 1 B K T B BT B) 9 3043 G A 34
109K, I F4 R B E 2025° C A A5 i B 24 /)N
in

For large cells and batteries the duration of
exposure to the test temperature extremes should
be at least 12 hours. /5§ T K HSAKHM, 78 &R
AR B8O BRI ] 5> 124 /N o

N/A

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[RGB & 2K TNl o<, ok,
TR LR ToAE KL A s A I = ) T i
F R AMIC TG T 2% L 990 % o BB TG T FiL e
77 TR 2SR AN s T 76 4 0 FE i ) RS A R

No leakage, no venting, no
disassembly, no rupture and

no fire. / iR THA. &
AR ToRE LA R TG K
%o

The data see table 1. / it %k
P WA .

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.3 |Test T.3: Vibration/{5z} P
Cells and batteries are firmly secured to the P

platform of the vibration machine without distorting
the cells in such a manner as to faithfully transmit
the vibration. The vibration shall be a sinusoidal
waveform with a logarithmic sweep between 7 Hz
and 200 Hz and back to 7 Hz traversed in 15
minutes. This cycle shall be repeated 12 times for
a total of 3 hours for each of three mutually
perpendicular mounting positions of the cell. One
of the directions of vibration must be perpendicular
to the terminal face. /#¥ & D 20 22 [ b 2 35 AEHR Bl 2
G E. JRSILAIEZPEIE, LL7THZHG N £200Hz,
SRR Bl BITHZ Dy — MRS, — MES S50
BIHON BT REALIE o XA A=A A ZE EL 7 [7)
EAEEA20K, FATTRBA/NE, LN Mo
— MRS T ] 6 AT HE LR AR T

The logarithmic frequency sweep shall differ for P
cells and batteries with a gross mass of not more
than 12 kg (cells and small batteries), and for
batteries with a gross mass of more than 12 kg
(large batteries). /% T i1 fA K T-12kg RIAE i (FLES
/N ERL ) 5 S 1 2kg ) R (R R, X A
BASIA,

For cells and small batteries: from 7 Hz a peak P
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 8 gn occurs
(approximately 50 Hz). A peak acceleration of 8 gn
is then maintained until the frequency is increased
to 200 Hz. /%F T HLSAIN LI, RHEESTN: A
THZIF IR TR FF 1 gn ) B RN I8 FE 3%y 18Hz,
SRE R IE A7 AE0.8mm (S fmF% 1.6mm) F1
FHE B EINE A FI8gn (MR 2 N50HzZ), Kt
R B ORHFE8gn B 21412 14 i £11200Hz

For large batteries: from 7 Hz to a peak N/A
acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8
mm (1.6 mm total excursion) and the frequency
increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn
is then maintained until the frequency is increased
to 200 Hz. /% TR, XEEAHTN: MTHZIF IR
TRFF1 gAY RINIE B2 BB 9 18Hz, SRRk
ME R EFE0.8mm (i Fs1.6mm) FE34 A B 3l
KIEEE L F2gn (FF L1 925Hz), K KN
REFLE2gn B 2 HA 48 1 $]200Hz

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

Cells and batteries meet this requirement if there is | No leakage, no venting, no P
no leakage, no venting, no disassembly, no rupture | disassembly, no rupture and
and no fire during the test and after the test and if | no fire. / £l LHS. T
the open circuit voltage of each test cell or battery | @ik . JERtZL L% T kI
directly after testing in its third perpendicular %,

mounting position is not less than 90% of its
voltage immediately prior to this procedure. The The data see table 1. / {4
requirement relating to voltage is not applicable to | 4 .31,

test cells and batteries at fully discharged states.
TS AR AT & 25K ol JHFR. oA,
TR oA KB R s R s AT i
F S AN T I A T % R S 990 % o BRI T FiL s
73 THI B SRANIE FH 58 4 T8 HE S R HL R AT L

38.3.4.4 |TestT.4: Shock/fE P

Test cells and batteries shall be secured to the P
testing machine by means of a rigid mount which
will support all mounting surfaces of each test
battery. /ULES [ FFESEE & 3B A o

Shock: a half-sine shock of peak acceleration of P
[( 100850 '-|

II
150 g, (or Acceleration(g,)= VU mass ) , Which is
smaller) and pulse duration of 6 milliseconds, large
cells and large batteries shall be subjected to a
half-sine or peak acceleration of 50 g, (or

|"-’ 30000 |

|
Acceleration(g,)= \\ mass ) , Which is smaller) and
pulse duration of 11 milliseconds/}/]» 55 /)N B

|'|"J 100850 '-|

M LAEAE 150 g, (35 VU mass ) eppige i)
P IESZ P B i iy, B RRER6 =2, KA
l."-’ 30000 |
K LA 52 KA FES0 g (225 |
VB IMED FUK I RF S ] 1 1 AP 2 IR 5% i
o

\ INass ) EP

Each cell or battery shall be subjected to three P
shocks in the positive direction and to three shocks
in the negative direction in each of three mutually
perpendicular mounting positions of the cell or
battery for a total of 18 shocks. /&EANFE i L JIAE =
AN A 3 LA R 22 2B 6 (Y IE D7 TR 22 32 =t

i, BEEERITGZ =kehd, B3LE 18
o

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

Cells and batteries meet this requirement if there is
no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each
test cell or battery after testing is not less than 90%
of its voltage immediately prior to this procedure.
The requirement relating to voltage is not
applicable to test cells and batteries at fully
discharged states.

[ ST S 2R ORIl o, ToMA.
TR oA KB R R s AT i
L ANMIC T I A T 2% H R 9 90% . BTG T HL
7 THI )L SRANIE F T 56 4 T0F I AR PR R R I

No leakage, no venting, no
disassembly, no rupture and

no fire. / iR THS. G
fifk . TR L T KR
%o

The data see table 1. / it %
P ER.

38.3.4.5

Test T.5: External short circuit/4M 358 5

The cell or battery to be tested shall be
temperature stabilized so that its external case
temperature reaches 57+4°C. /{R R BT iR FEF2
SEAEST+4°C, DUMEREMAINE IR ILF]57+4°C.

The cell or battery at 57 + 4°C shall be subjected to
one short circuit condition with a total external
resistance of less than 0.1 ohm. This short circuit
condition is continued for at least one hour after the
cell or battery external case temperature has
returned to 57+4°C, or in the case of the large
batteries, has decreased by half of the maximum
temperature increase observed during the test and
remains below that value. /E3F 531 B 57+4°C 14
PR, FERE S IR R /N T-0. 1 BRAR ) A H B [ i g
ITHRLHE, RS ISR B R 2157 +4° C 2 Ja ORFF AL
RSV BLE s XK, R PR R
fer i THE Y — 2 SR I 2 3

Cells and batteries meet this requirement if their
external temperature does not exceed 170 °C and
there is no disassembly, no rupture and no fire
during the test and within six hours after the test./
PR R FEVB AT 5 K RN AR BA S 2 J5 6/
N, SAREEABEL170°C, JEHLMA. Tk
RATE KR KA.

No disassembly, no rupture
and no fire. / LA ToREH
LR T KIS KA

The data see table 1. / it %
P W% .

38.3.4.6

Test T.6: Impact / Crush/#E/F7E

Test procedure — Impact (applicable to cylindrical
cells not less than 18.0mm in diameter) /(& &
T K T4 T18.0mmikI BT HLts)

Cylindrical cells more than
18mm in diameter. / [AFETE H
SHAHEIZ18mm,

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause Requirement + Test Result - Remark Verdict

The sample cell or component cell is to be placed P
on a flat smooth surface. A 15.8 mm0.1mm
diameter, at least 6 cm long, or the longest
dimension of the cell, whichever is greater, Type
316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg+0.1 kg mass is to be
dropped from a height of 61£2.5 cm at the
intersection of the bar and sample in a controlled
manner using a near frictionless, vertical sliding
track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide
the falling mass shall be oriented 90 degrees from
the horizontal supporting surface. /&£ e — 4
SFHEFDEEF F. B —EH4815.8 mmz 0.1mm,
KFEA/INT-6emir) 316 A5 AN A I A ot 080
Je, B N9.1 kg+0.1 kg E ) M61£2.5 cmif)
e BV ) B

The test sample is to be impacted with its P
longitudinal axis parallel to the flat surface and
perpendicular to the longitudinal axis of the 15.8
mmz=0.1mm diameter curved surface lying across
the centre of the test sample. Each sample is to be
subjected to only a single impact. /4252 i o (1 Ff
at, NN 5P 3H R T TAT JF SRR AR G
I EA£15.8 mmz0. 1mmZ5 i R K E . &
AR R — .

Test Procedure — Crush (applicable to prismatic, Cylindrical cells more than N/A
pouch, coin/button cells and cylindrical cells less | 18mm in diameter. / [E 7
than 18.0mm in diameter). /5% (i&H THAHTE . SHEARET18mm.

LR /A0 FS R B4R /N T 18.0mmifr [ A
ZEPAY)

A cell or component cell is to be crushed between N/A
two flat surfaces. The crushing is to be gradual with
a speed of approximately 1.5 cm/s at the first point
of contact. The crushing is to be continued until the
first of the three options below is reached. [E#f 5
JRAE PN Z W) 5% T, BF IS ) FEB Nk, (E58
M R R KL 91 .5emls . BF IR RS
17, BRIHILLN =Ml e —

(a) The applied force reaches 13 kN+0.78 kN; /jif: N/A
Jn77i% %113 kN+0.78 kN

(b) The voltage of the cell drops by at least 100 N/A
mV; /4 ) LT B 2220 100mV

(c) The cell is deformed by 50% or more of its N/A
original thickness. /FLIBAR 1k Ji7 46 )5 B [1150% LA
.

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3

Clause

Requirement + Test

Result - Remark

Verdict

A prismatic or pouch cell shall be crushed by
applying the force to the widest side. A button/coin
cell shall be crushed by applying the force on its
flat surfaces. For cylindrical cells, the crush force
shall be applied perpendicular to the longitudinal
axis. /B FE T BROIR FEE R A 5 B 1 — [T e . 40140
ME IS WA R RS . ATE S
2 L 7 ) e

N/A

Each test cell or component cell is to be subjected
to one crush only. The test sample shall be
observed for a further 6 h. The test shall be
conducted using test cells or component cells that
have not previously been subjected to other tests.
FEEARE AR AR, JF B R G2 — i . i
S Z5 AR i B L6/

N/A

Cells and component cells meet this requirement if
their external temperature does not exceed 170°C

and there is no disassembly and no fire during the

test and within six hours after this test. /i A2 %
K AEMEE AR L2 JE6AN /NN, SRR EEAS
HiE170°C, I HICAHAFIEHE KR KL .

No disassembly and no fire. /

Tofgik, B KRR

The data see table 2. / it %
%2,

38.3.4.7

Test T.7: Overcharge/id 7 Bt

The charge current shall be twice the
manufacturer's recommended maximum
continuous charge current. Tests are to be
conducted at ambient temperature. The duration of
the test shall be 24 hours. The minimum voltage of
the test shall be as follows: /fEEIR T, A2 ]
T2 P ELPR () B KRR 282 70 L L IR O o i e e, 00
(] 24/N o I A /N FEUS G0 R

(a) When the manufacturer's recommended charge
voltage is not more than 18V, the minimum voltage
of the test shall be the lesser of two times the
maximum charge voltage of the battery or 22V. /1
SR 3 P PR A 7 L L R AN 18V, AT Y
/INTE R L g 1A R ) A K 7 L L T
B 22V BN E

The voltage of the test is
8.46V, and the current is
1100mA. / Wl HEL 8.4V,
L 5000mA.

(b) When the manufacturer's recommended charge
voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge
voltage. /4n SR il i i BEFR K 78 L FE ol 18V, A
DR f5 /) 78 P FE S 127 2 1) 366 A PR ) B K 7
HL R 11,215

N/A

There is no disassembly and no fire during the test
and within seven days after the test. /7l 4 Al
RITBHIGTRN, T JCAEIERICE KIS .

No disassembly and no fire. /

Tk, JoE KGR .

The data see table 3./l %k
I W23,

Dongguan UTL Electronic Technology Co., Ltd.
1F, Hengzheng Bldg, North Road of Station, Nancheng District, Dongguan, Guangdong, China
Tel:+86-769-3893 3228 Fax:+86-769-3893 3229 E-mail: sales@gdutl.com
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UN 38.3
Clause Requirement + Test Result - Remark Verdict
38.3.4.8 |Test T.8: Forced discharge/3 i i P
Each cell shall be forced discharged at ambient P

temperature by connecting it in series with a 12V
D.C. power supply at an initial current equal to the
maximum discharge current specified by the
manufacturer. /fEZ iR T, RS HUESERAE12VIT)
LU YR EEAT RO, e B AR VR AR A R
OV 46 LR A )36 P L RR PR e R0 LA

The specified discharge current is to be obtained
by connecting a resistive load of the appropriate
size and rating in series with the test cell. Each cell
shall be forced discharged for a time interval (in
hours) equal to its rated capacity divided by the
initial test current (in ampere). /45 52 i 3CH, H 7T
T R IR PN PRSP0 KN T R ) S ok 3K
73, BN HROS A SR AR TR RIS 1) (/NI ) 9 E 2 e B DA
W6 L (2 5 )

There is no disassembly and no fire during the test | No disassembly and no fire. P
and within seven days after the test. /7EMH A | TCEAARRITCE KGR A .

s e b T o 1 £ 13

WFERRTRPY, AR IR The data see table 4. / Jlli %

i 4.
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Table 1: T.1~T.5/ F&A1. fR 1~MK 5

Test 5: External

Sample| Mass | OCV  [Test 1: Altitude simulation/ Test 2: Thermal test/ Test 3: Vibration/ Test 4: Shock/ Short Gircuit!
No. | priorto fr"t’?\t;))/ WK1 A Wik 2: WK WK 3: =3 WK 4: s MR 5: ShEie B
o4 2 test (g)/)| LoSt {V -
HERS ﬁﬁﬁﬁ()?ﬁ)% WA T Mass loss | Changeratio| Massloss | Changeratio| Massloss | Change ratio| Massloss | Change ratio Temp. (°C)
D DANEER S (o D (] i (] D ( i = (] D (o =it ( D () W
BRI | RESIR(%) | HIEN(%) | FERSIK(%) | HEE(%) | RERK(%) | (%) | FRERK(%) | (%) I (°C)
cl# 48.940 4.211 0.002 99.953 0.006 99.644 0.004 99.976 0.000 99.952 57.8
C2# 48.943 4.209 0.002 99.976 0.006 99.667 0.002 99.976 0.004 99.976 57.7
c3# 48.936 4.215 0.004 99.976 0.006 99.644 0.004 99.952 0.002 99.952 57.6
ca# 48.936 4.210 0.002 99.976 0.004 99.739 0.002 99.952 0.002 99.952 57.4
c5# 48.945 4.215 0.004 99.976 0.004 99.692 0.002 99.976 0.002 99.952 57.5
c6# 48.936 4.215 0.004 99.976 0.006 99.668 0.004 99.952 0.002 99.976 57.7
cT# 48.940 4.211 0.002 99.976 0.006 99.715 0.002 99.976 0.000 99.952 57.6
c8# 48.939 4.214 0.002 99.953 0.006 99.596 0.002 99.952 0.000 99.952 57.5
cO# 48.942 4.214 0.002 99.953 0.006 99.620 0.002 99.952 0.004 99.952 57.4
c10# 48.939 4.216 0.000 99.953 0.006 99.549 0.000 99.976 0.002 99.952 57.5
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Tables
Table 2: Impact / &2. i
Sample No. 114 c12# c13# c14# o154
Test 6: *iuuéﬁ*?
: OCYV prior to test/
. I\mp_act I35% i L P (V) 3.757 3.757 3.775 3.743 3.768
WiR6: Fdr Temp. (°C)
IELRE(°C) 24 1 23.7 23.5 23.6 234
Table 3 : Overcharge / &3: T7EH
Test 7: Sample No.
Overcharge B e c16# cl7# c18# c19# c20# c21# Cc22# c23#
WR7: 78| OCV prior to test/
e 5% i B L P (V) 4.211 4.213 4.216 4.209 4.215 4.214 4.214 4.214
Table 4 : Forced discharge / #4: &8
Sample No. c24# c25# c26# c27# c28# c29# c30# c31# c324 c33#
H‘ uu—ﬁﬁ
Test 8: OCYV prior to test/
Forced | gt tterurqy)| 3257 3285 | 31477 | 3.336 3225 | 3.160 3.280 3.261 3.222 3.163
discharge S o N
WiA8: e c34# c35¢# c36# c3TH 38t c39# C40# Ca1# Ca2# C43#
fﬁlEE. *i nu«ﬁ?
OCYV prior to test/
5% BB HFE (V) 3.167 3.181 3.264 3.295 3.314 3.180 3.221 3.293 3.215 3.178
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Photos

Figure 1 Top view of battery

Figure 2 Bottom view of battery
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